Join our mailing list!





You are here:Home > ATV Parts > YAMAHA-Linhai 300cc ATV (CVT) > LH 300cc/ 260cc ATV engine Parts > LH300cc/260cc ATV Generator
REF. No. PART NO. DESCRIPTION Q'TY Figure No. 名称
1 24001 STATOR ASSY 1 170M.6.1.2 定子组合
2 24002 ROTOR ASSY 1 170M.6.1.1 转子组合
3 10134 SOCKET HEAD BOLT M5X25 3 GB70-M5X25 螺栓
4 10135 SOCKET HEAD BOLT M5X12 2 GB70-M5X12 螺栓
5 24005 GENERATOR ASSY 1 170M.6.1 磁电机组合
6 24006 COIL INDUCTANCE
170M.6.1.2.2 触发线圈
7 24007 PICK UP COIL

 
Linhai 260cc and 300cc ATV parts has not been address in sub catalog, Please record the parts number you need then search parts by parts number through the search engine.
googlee80cd550bace27cf